

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.****ANALGESIC – NON NARC**

Acetaminophen tab 325mg, 80mg chew; susp 160/5ml; supp 120, 650mg
Aspirin tab 325mg EC, 81mg EC; supp 300mg
Capsaicin 0.075% cream
Fioricet tab

ANALGESIC – NARC / CONTROLLED

**B&O supp
**Buprenorphine (Butrans) tdmr 5, 10, 15, 20mcg/hr
**Buprenorphine/Naloxone (Suboxone) SL film 2-0.5mg, 8-2mg; SL tab 2-0.5mg, 8-2mg
**Codeine tab 15, 30mg
*Fiorinal caps
**Fioricet/Codiene cap
**Fiorinal/Codiene cap
**Hydromorphone (Dilaudid) tab 2, 4, 8mg
*Lortab (hydrocodone/APAP) elixir
**Methadone (Dolophine) tab 10mg
**Morphine (MS Contin) ER tab 15, 30mg
**Morphine (MSIR) immediate release tab 15, 30mg
**Norco (hydrocodone/APAP) tab 5/325, 7.5/325, 10mg/325mg
**Oxycodone IR 5, 10, 15mg tab, 5mg/5ml soln
**Oxycodone ER (Oxycontin) tab 10, 20, 40mg
**Percocet (oxycodone/APAP) tab 5/325mg, 10/325mg
*Tramadol (Ultram) tab 50mg
*Tramadol ER (Ultram ER) tbsr 100, 200, 300mg
*Tramadol/Acetaminophen tab
*Tylenol #3 (APAP/codeine) tab; elixir

ANALGESIC – NSAID

Aspirin/Dipyridamole (Aggrenox) cap 25/200mg
Celecoxib (Celebrex) cap 50, 100, 200mg
Diclofenac DR (Voltaren) tab 25, 50, 75mg
IR (Cataflam) tab 50mg
Diclofenac/Misoprostol (Arthrotec) EC tab 50/0.2, 75/0.2mg
Diflunisal (Dolobid) tab 500mg
Etodolac IR (Lodine) tab 200, 300, 400, 500mg
Ibuprofen (Motrin) tab 200, 400, 600, 800mg; susp 100mg/5ml
Indomethacin (Indocin) cap 25, 50mg; susp 25mg/5ml; supp 50mg; ER cap 75mg
Ketoprofen (Anafen) cap 75mg
Meclofenamate cap 100mg
Meloxicam (Mobic) tab 7.5, 15mg
Nabumetone tab 500, 750mg
Naproxen (Naprosyn) tab 250, 500mg; susp 125mg/5ml
Oxaprozin (Daypro) tab 600mg
Piroxicam (Feldene) cap 20mg
Salsalate tab 500, 750mg
Sulindac (Clinoril) tab 200mg
Tolmetin cap 400mg; tab 600mg

ANTI-CONVULSANT

Carbamazepine (Tegretol) tab 100mg chew, 200mg; susp 100mg/5ml; (Tegretol XR) 100, 200, 400mg; ER cap 100, 200, 300mg
*Clonazepam (Klonopin) tab 0.5, 2mg; ODT tab 0.125, 0.25, 0.5, 2mg
Clorazepate (Tranxene) tab 2.75, 7.5mg
Divalproex (Depakote) EC tab 125, 250, 500mg; ER tab 250mg, 500mg; 125mg sprinkle
Eslicarbazepine (Aptiom) tab 600mg
Ethosuximide cap 250mg

Felbamate (Felbatol) tab 400mg; susp 600mg/5ml
Gabapentin (Neurontin) cap 100, 300, 400mg; tab 600, 800mg; susp 250mg/5ml
Lacosamide (Vimpat) tab 50, 100, 150, 200mg
Lamotrigine (Lamictal) tab 25mg, 100, 150, 200mg; XR tab 25, 50, 100, 200, 300mg; Titration Pak tab Orange #49, Green #98; CHEW tab 5mg; ODT tab 25, 50, 100mg
Levetiracetam (Keppra) tab 250, 500, 750, 1000 mg; soln 100mg/ml
Oxcarbazepine (Trileptal) tab 150, 300, 600mg; XR tab 300, 600mg
Perampanel (Fycompa) tab 8, 12mg; susp 0.5mg/ml
*Phenobarbital tab 16.2, 32.4, 64.8, 97.2mg; elixir 20mg/5ml
Phenytoin (Dilantin) tab 50mg chew; ER cap 100, 200, 300mg; susp 125mg/5ml
Primidone (Mysoline) tab 50, 250mg
Rufinamide (Banzel) tab 200, 400mg; susp 40mg/ml
*Secobarbital cap 100mg
Tiagabine tab 2, 4mg
Topiramate (Topamax) tab 25, 50, 100, 200mg; XR cap 25, 50, 100, 200mg; sprinkle cap 15, 25mg
Valproic Acid (Depakene) cap 250mg, soln 250mg/5ml
Zonisamide (Zonegran) cap 25, 50, 100mg

ANTI-EMETICS

Aprepitant (Emend) cap 40, 80, 125mg; (Emend Tri-Pack)
Dimenhydrinate tab 50mg
Doxylamine tab 25mg
Meclizine (Antivert) tab 12.5, 25mg
Ondansetron (Zofran) ODT tab 4, 8mg (max quantity #60 per 30 days); 4mg/5mL liquid
Prochlorperazine (Compro) tab 5, 10mg; supp 25mg
Promethazine (Phenergan) tab 25mg; supp 12.5, 25mg; soln 6.25mg/5ml; syrup 6.25mg/5ml
Trimethobenzamide (Tigan) cap 300mg

ANTI-GOUT

Allopurinol (Zyloprim) tab 100, 300mg
Colchicine (Colcrys) tab 0.6mg
Probenecid tab 500mg

ANTI-INFECTIVES**Antibacterials**

Amoxicillin cap 250, 500, tab 875mg; susp 250mg/5ml, 400mg/5ml; 125, 250mg TBCH
Ampicillin cap 250, 500mg
Augmentin (amoxicillin/clavulanate) tab 500, 875mg, XR 1000mg; susp 400/5, 600/5 ES
Azithromycin (Zithromax) tab 250mg; susp 100mg/5ml, 200mg/5ml; powder 1gm; Tri-Pak tab 500mg #3
Cefaclor cap 250, 500mg
Cefadroxil cap 500mg; susp 250mg/5ml, 500mg/5ml
Cefdinir (Omnicef) cap 300mg; susp 125mg/5ml, 250mg/5ml
Cefixime (Suprax) cap 400mg; susp 200mg/5ml
Cefpodoxime tab 100, 200mg; susp 100mg/5ml
Cefprozil (Cefzil) tab 250, 500mg; susp 250mg/5ml
Cefuroxime (Ceftin) tab 250, 500mg
Cephalexin (Keflex) cap 250, 500mg; susp 250mg/5ml
Ciprofloxacin (Cipro) tab 250, 500, 750mg, susp 5gm/100ml
Clarithromycin (Biaxin) tab 250, 500mg; susp 125mg/5ml, 250mg/5ml
Clindamycin (Cleocin) cap 150, 300mg
Clindamycin Palmitate soln 75mg/5ml



CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY

DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.

Demeclocycline tab 150, 300mg
Dicloxacillin cap 250, 500mg
Doxycycline tab 20, 100mg; cap 50, 100mg; susp 5mg/1ml
E.E.S Filmtab 400mg; susp 200mg/5ml
Erythromycin base (Ery-Tab) tab 250, 500mg
Erythromycin Ethylsuccinate tab 400mg
Fosfomycin (Monurol) pack 3gm
Levofloxacin (Levaquin) tab 250, 500, 750mg; soln 250mg/10ml
Methenamine Hippurate (Hiprex) tab 1gm
Minocycline cap 50, 75, 100mg
Moxifloxacin (Avelox) tab 400mg
Ofloxacin tab 400mg
Penicillin VK tab 250, 500mg, susp 125mg/5ml, 250mg/5ml
Rifaximin (Xifaxan) tab 550mg
Sulfadiazine tab 500mg
Sulfamethoxazole/trimethoprim (Septra, Bactrim) SS tab; DS tab; susp
Trimethoprim tab 100mg
Vancomycin cap 125mg

Antifungals

Fluconazole (Diflucan) tab 150mg **ONE TIME DOSE** for vaginal candidiasis
Fluconazole (Diflucan) tab 50, 100, 200mg
Fluconazole susp 10mg/1ml, 40mg/1ml
Flucytosine (Ancobon) cap 250, 500mg
Griseofulvin (Grifulvin) tab ultramicrosize 125, 250mg; susp microsize 125mg/5ml
Isavuconazonium (Cresemba) cap 186mg
Itraconazole (Sporanox) cap 100mg; soln 10mg/1ml
Ketoconazole tab 200mg *FDA ALERT 7/26/2013*
Naftifine 2% cream; 1% gel
Nystatin tab; susp; powder
Terbinafine (Lamisil) tab 250mg, 1% cream
Terconazole (Terazol) vaginal 0.4% cream, 0.8% cream
Voriconazole (Vfend) tab 200mg

Antivirals

Acyclovir (Zovirax) cap 200mg; tab 400, 800mg; 200mg/5ml susp
Amantadine (Symmetrel) cap 100mg; tab 100mg; 50mg/5ml syrup
Baloxavir (Xofluza) tab 20, 40mg
Entecavir (Baraclude) tab 0.5mg
Famciclovir tab 125, 250, 500mg
Letermovir (Prevymis) tab 480mg
Ribavirin (Rebetol) cap 200mg
Rimantadine (Flumadine) tab 100mg
Tenofovir AF tab 25mg
Valacyclovir (Valtrex) tab 500, 1000mg
Valganciclovir (Valcyte) tab 450mg; soln 50mg/1ml

Miscellaneous

Albendazole (Albenza) tab 200mg
Atovaquone (Mepron) susp 150mg/1ml
Atovaquone-Proguanil (Malarone) tab 62.5/25, 250/100mg
Chloroquine (Aralen) tab 500mg
Dapsone tab 25, 100mg
Ethambutol (Myambutol) tab 100, 400mg
Isoniazid tab 100, 300mg; soln 50mg/5ml
Ivermectin (Stromectol) tab 3mg
Hydroxychloroquine (Plaquenil) tab 200mg
Linezolid (Zyvox) tab 600mg; susp 100mg/5ml
Mefloquine tab 250mg

Metronidazole (Flagyl) tab 250, 500mg
Neomycin tab 500mg
Nitazoxanide (Alinia) tab 500mg
Nitrofurantoin (Macrochantin) cap 25, 50, 100mg; susp 25mg/5ml; (Macrobid) cap 100mg
Phenazopyridine (Pyridium) tab 100, 200mg
Praziquantel (Biltricide) tab 600mg
Primaquine tab 15mg
Pyrazinamide tab 500mg
Pyrimethamine (Daraprim) tab 25mg
Quinine cap 324mg
Rifabutin (Mycobutin) tab 150mg, cap 150mg
Rifampin cap 300mg

ANTI-MIGRAINE

Eletriptan (Relpax) tab 20, 40mg
Ergotamine SUBL tab 2mg
Naratriptan (Amerge) tab 1, 2.5mg
Rizatriptan (Maxalt and Maxalt MLT) tab 5, 10mg (max quantity: #12/30 days, #36/90 days)
Sumatriptan (Imitrex) tab 25, 50, 100mg, SQ 6mg inj (max quantity: 25, 50mg tab #18/30 days, #54/90 days; 100mg tab #9/30 days, #27/90 days; 6mg SQ inj #8/30 days, #24/90 days); nas spray 2.5, 5, 20mg (max quantity: 12 per 30 days; 36 per 90 days (6/pkg)*
Timolol tab 5, 10, 20mg
Zolmitriptan (Zomig-ZMT) tab 2.5, 5mg; oral-disent tab 2.5, 5mg (max quantity: #12/30 days, #36/90 days)

ANTI-PARKINSON

Benzotropine (Cogentin) tab 0.5, 1, 2mg
Bromocriptine (Parlodel) tab 2.5mg; cap 5mg
Entacapone (Comtan) tab 200mg
Pramipexole (Mirapex) tab 0.125, 0.25, 0.5, 1, 1.5mg
Rasagiline (Azilect) tab 0.5mg
Selegiline (Emsam) tab 5mg
Sinemet (carbidopa/levodopa) tab 10/100, 25/100, 25mg/250mg; CR tab 25/100, 50mg/200mg; ER cap 48.75/195mg
Trihexyphenidyl (Artane) tab 2, 5mg

CARDIOVASCULAR

ACE Inhibitors / Receptor Antagonists

Amiloride/HCTZ tab 5mg/50mg
Amlodipine/Olmesartan (Azor) tab 5mg/40mg
Azilsartan (Edarbi) tab 40, 80mg
Azilsartan/Chlorthalidone (Enderbyclor) tab 40/12.5, 40mg/25mg
Benazepril (Lotensin) tab 5, 10, 20, 40mg
Benazepril/HCTZ (Lotensin HCT) tab 20mg/12.5mg
Bisoprolol/HCTZ (Ziac) tab 2.5/6.25, 5/6.25, 10mg/6.25mg
Candesartan (Atacand) 4, 8, 16, 32mg
Candesartan-HCT (Atacand-HCT) 16/12.5, 32/12.5, 32mg/25 mg
Captopril (Capoten) tab 12.5, 25, 50, 100mg
Diovan HCT (valsartan/HCTZ) tab 80/12.5, 160/12.5, 320/12.5, 160/25, 320mg/25mg
Enalapril (Vasotec) tab 2.5, 5, 10, 20mg
Fosinopril tab 10, 20, 40mg
Guanfacine (Intuniv) tab 1, 2, 3, 4mg
Irbesartan (Avapro) tab 75, 150, 300mg
Irbesartan/HCTZ (Avalide) tab 300mg/12.5mg
Lisinopril (Zestril) tab 2.5, 5, 10, 20, 40mg
Zestoretic (lisinopril/hctz) 10/12.5, 20/12.5, 20mg/25mg

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Losartan (Cozaar) 25, 50, 100mg
Lotrel, generic (benazepril/amlodipine) 2.5/10, 5/10, 5/20, 5/40, 10/20, 10mg/40mg
Hyzaar (losartan/hctz) 50/12.5, 100/12.5, 100mg/25mg
Memantine (Namenda) Titration Pack tab #49
Micardis HCT (telmisartan/hctz) tab 40/12.5, 80/12.5, 80mg/25mg
Olmesartan (Benicar) tab 40mg
Olmesartan/HCTZ (Benicar HCT) tab 40/12.5. 40mg/25mg
Perindopril tab 4mg
Quinapril (Accupril) tab 10mg
Ramipril 1.25, 2.5, 5, 10mg
Riluzole (Rilutek) tab 50mg
Telmisartan (Micardis) 20, 40, 80mg
Trandolapril tab 2mg
Trandolapril/Verapamil (Tarka) tab 2/180, 4/240mg
Valsartan (Diovan) 40, 80, 160, 320mg

Anti-Arrhythmics

Amiodarone (Cordarone) tab 200mg
Disopyramide (Norpace) cap 100mg; (Norpace CR) ER cap 100, 150mg
Dofetilide (Tikosyn) cap 125, 250, 500mcg
Dronedarone (Multaq) tab 400mg
Flecainide (Tambocor) tab 50, 100mg
Mexiletine cap 150, 200mg
Propafenone (Rythmol) tab 150, 225, 300mg; (Rythmol SR) SR cap 225, 325mg
Quinidine Gluconate ER tab 324mg
Quinidine Sulfate tab 200mg; ER tab 300mg

Beta-blockers

Acebutolol cap 200, 400mg
Atenolol (Tenormin) tab 25, 50, 100mg
Atenolol/Chlorthalidone (Tenoretic) tab 50/25. 100mg/25mg
Bisoprolol (Zebeta) tab 5, 10mg
Carvedilol (Coreg) tab 3.125, 6.25, 12.5, 25mg
Carvedilol CR (Coreg CR) 10, 20, 40, 80mg
Labetalol (Normadyne) tab 100, 200mg
Metoprolol (Lopressor) tab 25, 50, 100mg; (Toprol XL) ER tab 25, 50, 100, 200mg
Nadolol (Corgard) tab 20, 40, 80mg
Nadolol/Bendroflumethiazide (Corzide) tab 40mg/5mg
Pindolol tab 5, 10mg
Propranolol (Inderal) tab 10, 40, 80mg; LA cap 60, 80, 120, 160mg; Soln 20mg/5ml
Sotalol (Betapace) tab 80, 120mg

Calcium Channel Blockers

Amlodipine (Norvasc) tablet 2.5, 5, 10mg
Amlodipine/Atorvastatin (Caduet) tab 2.5/10, 2.5/20, 2.5/40, 5/20, 5/40, 5/80, 10/10, 10/20, 10/40, 10/80mg
Diltiazem (Cardizem) tab 60mg; (Tiazac) XR cap 120, 180, 240, 300, 360, 420mg
Felodipine (Plendil) tab 2.5, 5, 10mg
Lotrel (amlodipine/benazepril) 2.5/10, 5/10, 5/20, 5/40, 10/20, 10/40mg
Nifedipine cap 10mg
Nifedipine ER (Adalat CC) tab 30, 60, 90mg
Nifedipine XL (Procardia XL) tab 30, 60, 90mg
Nimodipine (Nymalize) cap 30mg
Nisoldipine extended-release tab 8.5, 17, 25.5, 34mg

Verapamil (Calan) tab 80, 120mg; ER tab 120, 180, 240mg

Diuretics

Acetazolamide (Diamox) tab 250mg; (Sequel) SR cap 500mg
Amiloride (Midamor) 5mg
Bumetanide (Bumex) tab 0.5. 1. 2mg
Chlorthalidone tab 25, 50mg
Chlorothiazide (Diuril) susp 250mg/5ml
Eplerenone (Inspra) tab 25, 50mg
Ethacrynic Acid (Edecrin) tab 25mg
Furosemide (Lasix) tab 20, 40mg; soln 10mg/ml
Hydrochlorothiazide tab 25, 50mg; cap 12.5mg
Indapamide (lozide) tab 2.5mg
Maxzide (hctz/triamterene) tab 37.5/25, 75/50mg
Methazolamide tab 50mg
Metolazone (Zaroxolyn) tab 2.5, 5mg
Spironolactone tab 25, 50, 100mg
Torsemide (Demadex) tab 5, 10, 20mg
Triamterene (Dyrenium) cap 100mg

Nitrates

Isosorbide Dinitrate tab 5mg, 10, 20mg; ER tab 40mg; SR cap 40mg
Isosorbide Dinitrate/Hydralazine (BiDiI) tab 20mg/37.5mg
Isosorbide Mononitrate (Imdur) ER tab 30, 60, 120mg
Nitroglycerin SL tabs 0.4, 0.6mg
Nitroglycerin SR cap 9mg
Nitroglycerin (Nitrodur Brand) patch 0.1, 0.2, 0.4, 0.6mg/hr
Nitroglycerin 0.4mg/spray sublingual spray

Miscellaneous

Aliskiren (Tekturna) tab 150, 300mg
Clonidine (Catapres) tab 0.1, 0.2, 0.3mg; ER tab 0.1mg
Digoxin (Lanoxin Brand) tab 0.125, 0.25mg; elixir 0.05mg/ml
Doxazosin (Cardura) tab 2, 4, 8mg
Droxidopa (Northera) cap 100mg
Guanfacine (Tenex) tab 1mg
Hydralazine tab 25, 50, 100mg
Isosorbide Dinit/Hydralazine (Bidil) tab 20-37.5mg
Ivabradine (Corlanor) tab 5, 7.5mg
Methyldopa tab 250,500mg
Midodrine (Amatine) tab 2.5, 5, 10mg
Minoxidil tab 2.5,10mg
Prazosin (Minipress) cap 1, 2, 5mg
Ranolazine (Ranexa) tab 500, 1000mg
Sacubitril/Valsartan (Entresto) tab 24/26, 49/51, 97/103mg
Terazosin (Hytrin) cap 1, 2, 5, 10mg

CHEMOTHERAPEUTIC

Azathioprine tab 50, 100mg
Busulfan (Myleran) tab 2mg
Capecitabine (Xeloda) tab 500mg
Chlorambucil tab 2mg
Cyclosporine-Modified cap (SandiMMUNE) 25, 100mg
Enzalutamide (Xtandi) cap 40mg
Etoposide (Toposar) cap 50mg
Fluorouracil (Efudex) cream 5%; soln 2%
Flutamide cap 125mg
Hydroxyurea (Hydrea) cap 500mg
Imatinib (Gleevec) tab 400mg
Lomustine cap 10, 40, 100mg

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Megestrol (Megace) tab 40mg; susp 40mg/ml
 Melphalan (Alkeran) tab 2mg
 Mercaptopurine tab 50mg
 Methotrexate tab 2.5mg; soln 2.5mg/1ml
 Mycophenolate (Cellcept) cap 250, 500mg
 Ospemifene (Ospheña) tab 60mg
 Sirolimus (Rapamune) tab 0.5, 2mg; soln 1mg/1ml
 Tacrolimus (Prograf) cap 0.5, 1, 5mg; (Envarsus XR) XR tab 1, 4mg
 Tamoxifen (Nolvadex) tab 10mg
 Vismodegib (Erivedge) cap 150mg

COUGH AND COLD**Antihistamines**

Cetirizine (Zyrtec) 5, 10mg tablet (not chewable), 5mg/5mL liquid
 Chlorpheniramine (Chlor-Trimeton) tab 4mg
 Cyproheptadine (Periactin) tab 4mg; syrup 2mg/5ml
 Diphenhydramine (Benadryl) cap 25, 50mg; elixir 12.5mg/5ml
 Fexofenadine (Allegra) tab 60, 180mg; ODT 30mg; susp 30mg/5ml
 Hydroxyzine (Atarax) tab 10, 25, 50mg; syrup 10mg/5ml; solution 10mg/5ml
 Hydroxyzine Pamoate cap 25, 50mg
 Loratadine (Claritin) tab 10mg, 5mg/5ml syrup

Decongestants

Pseudoephedrine (Sudafed) tab 30, 60mg; syrup 30mg/5ml

Combination

Actifed (pseudoephedrine/triprolidine) tab 60/2.5mg
 Mucinex D (guaifenesin/pseudoephedrine) tab 1200mg/120mg
 *Robitussin AC (guaifenesin/codeine) syrup 100/10mg per 5ml
 Robitussin DM (guaifenesin/dextromethorphan) syrup 100/10mg per 5ml

Expectorants

Guaifenesin (Robitussin) syrup 100mg/5ml
 Guaifenesin (Mucinex) tab 600, 1200mg

Miscellaneous

Azelastine (Astelin) nasal spray
 Benzonatate (Tessalon) pearls 100, 200mg
 Cepacol lozenges anesthetic (w/benzocaine)
 Cromolyn (NasalCrom) nasal spray

DENTAL

Chlorhexidine (Peridex) oral rinse 0.12%
 Lidocaine viscous soln 2%
 Sodium Fluoride (PreviDent 5000 Plus) toothpaste 1.1%
 Sodium Fluoride (Prevident Brush-on) gel 1.1%
 Triamcinolone (Kenalog) dental paste 0.1%

DERMATOLOGY**Acne preps**

Acitretin (Soriatane) cap 25mg
 Benzoyl peroxide wash 5, 10%, gel 10%
 Berclaplermin (Reganex) gel 0.01%
 Isotretinoin (Amesteem) cap 20, 40mg
 Sulfacetamide 10% (Ovace) wash
 Sulfacetamide/Sulfur (Plexion) cream 9.8/4.7%; cleanser 10/5%; foam 10/5%
 Tretinoin (Retin-A) cream 0.025%, 0.05%, 0.1%; gel 0.025%, 0.05%, 0.1%

Anti-bacterial / anti-infectives

Bacitracin ointment
 Clindamycin (Cleocin) 1% soln, 1% lotion, 1% gel, 1% top pads, 1% foam
 Erythromycin 2% gel, 2% solution (T-Stat), 2% pads
 Erythromycin/Benzoyl Peroxide (Aktipak) 3/5% gel
 Gentamicin 0.1% cream, 0.1% ointment
 Metronidazole (Metrocream/gel) 0.75% cream, 0.75% gel, 0.75% lotion, 1% gel; 0.75% vaginal gel
 Mupirocin (Bactroban) 2% cream, ointment
 Povidone 10% ointment, 10% soln, 7.5% scrub

Anti-fungals

Clotrimazole (Mycelex) 1% solution; 1% vaginal cream, 1% topical cream
 Clotrimazole/Betamethasone Diprop (Lotrisone) 1/0.05% cream
 Tolnaftate 1% cream
 Miconazole (Fungoid) 2% tincture
 Ketoconazole (Nizoral) 2% shampoo, 2% cream
 Miconazole (Monistat) 2% cream
 Nystatin 100,000 unit cream, ointment, Nystop powder

Anti-parasitics

Crotamiton (Eurax) 10% cream; 10% lotion
 Ivermectin (Soolantra) 0.5% lotion
 Malathion (Ovide) 0.5% lotion
 Permethrin (Elimite) 5% cream; (Nix) 1% rinse
 Spinosad (Natroba) 0.9% topical suspension

Psoriasis agents

Tarsum shampoo
 Selenium (Selsun) 2.5% shampoo

Rectal preps

Anusol HC supp
 Hydrocortisone (Cortenema) enema 100mg
 Hydrocortisone 2.5% rectal cream

Steroids

Amcinonide (Cyclocort) 0.1% cream
 Betamethasone Dipro 0.05% cream; 0.05% ointment
 Betamethasone Dipro Aug (Diprolene AF) 0.05% cream; 0.05% lotion
 Betamethasone Valerate 0.1% cream; 0.1% ointment; 0.1% lotion; (Luxiq) 0.12% foam
 Clioquinol/HC (Ala-Quin) 3/0.5% cream
 Clobetasol 0.05% cream; 0.05% ointment; 0.05% solution; 0.05% lotion; 0.05% gel; 0.05% foam
 Desonide (DesOwen) 0.05% cream, 0.05% ointment
 Desoximetasone (Topicort) 0.25, 0.5% cream, 0.25% ointment; 0.5% gel
 Fluocinolone (Synalar) 0.01% cream, 0.01% solution, 0.01% oil
 Fluocinonide (Lidex) 0.05% cream, 0.05% ointment, 0.05% gel, 0.05% solution; 0.1% cream
 Flurandrenolide (Cordran) tape; 0.05% lotion
 Halobetasol (Ultravate) 0.05% cream, 0.05% ointment
 Hydrocortisone 1% cream, 1% lotion, 1% ointment; 2.5% cream, 2.5% lotion
 Hydrocortisone valerate (Westcort) 0.2% cream, 0.2% ointment
 Mometasone (Elocon) 0.1% cream, 0.1% ointment, 0.1% solution
 Pramoxone (hydrocortisone/pramoxine) 1% lotion

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Triamcinolone (Kenalog) 0.025% cream, 0.025% ointment; 0.1% cream, 0.1% ointment, 0.1% aerosol, 0.1% lotion; 0.5% cream, 0.5% ointment

Moisturizers

Absorbase
Aquaphor oint
Camphor 0.5% and menthol 0.5% (Sarna) lotion
Emollient (Vanicream) Cream
Urea 20% cream, 40% cream; 40% lotion

Miscellaneous

Adapalene (Differin) 0.1% cream; 0.3% cream
Aluminum Chloride (Drysol) 20% solution
Analgesic balm
Azelaic Acid (Azelex) 20% cream; (Finacea) 15% gel; (Finacea) 15% foam
Benzocaine (Hurricane) 20% oral anesthetic
Calamine Lotion
Calcipotriene (Dovonex) 0.005% cream; 0.005% ointment; 0.005% foam; 0.005% solution
Calcipotriene/Betamethasone (Taclonex) 0.005/0.064% ointment; (Enstilar) 0.005/0.064% foam; (Taclonex) 0.005/0.064% suspension
Calcitriol (Vectical) 3mcg/gm ointment
Calcium/Aluminum (Domeboro) topical powder pack
Ceta-Klenz cleanser
Chlorhexidine 4% topical solution
Clindamycin/ Benzoyl peroxide (Duac) topical gel
Collagenase (Santyl) 250unit/gm ointment
Diclofenac (Voltaren) 1% gel
Fluorouracil 5% solution
Golimumab (Simponi) sq syrn 50mg
Imiquimod (Aldara) 3.75% cream, 5% cream
Lidocaine 5% ointment; 2% jelly
Lidocaine (Lidoderm) 5% patch
Lubricant surgical jelly
Penciclovir (Denavir) 1% cream
Pimecrolimus (Elidel) 1% cream
Podofilox (Condylox) topical 0.5% solution; 0.5% gel
Secukinumab (Cosentyx) sq kit syrn; pen
Salicylic Acid (Compound-W) 17% soln
Silver sulfadiazine (Silvadene) 1% cream
Tacrolimus 0.1% ointment only
Tazarotene (Tazorac) 0.05% cream; 0.1% cream; 0.05% gel; 0.1% gel
Zinc oxide 20% ointment

GASTROINTESTINAL / UROLOGICAL**Antacids**

Calcium carbonate (Tums) chew tab
Maalox Max susp
Mylanta chew tab

Anti-diarrheals

Kaopectate susp
Loperamide (Imodium) cap 2mg
Difenoxin/Atropine (Motofen) tab 1mg/0.025mg
*Diphenoxylate (Lomotil) tab, liquid

Anti-inflammatory (Bowel)

Alosetron (Lotronex) tab 1mg

Balsalazide (Colazal) cap 750mg
Mesalamine (Delzicol) cap 400mg; (Lialda) tab 1.2gm; rectal enema 4gm/60ml; cap 0.375gm; supp 1000mg
Olsalazine (Dipentum) cap 250mg
Sulfasalazine (Azulfidine) tab 500mg; DR 500mg

Antispasmodics / Anticholinergics

Alfuzosin (Uroxatral) 10mg tab
Dicyclomine (Bentyl) cap 10mg; tab 20mg
Donnatal elixir
**Dronabinol (NOT APPROVED FOR ACTIVE DUTY PERSONNEL!!) (Marinol) cap 2.5, 5mg
Flavoxate (Urispas) tab 100mg
Glycopyrrolate (Robinul) tab 1mg; soln 0.2mg/1ml
Hyoscyamine (Levsin) tab 0.125mg, SL tab 0.125; elixir 0.125mg/ml; SR tab 0.375mg
Oxybutynin (Ditropan) tab 5mg; 5mg/5ml syrup
Oxybutynin (Ditropan XL) tbsr 5, 10, 15mg
Propantheline (Pro-Banthine) tab 15mg
Scopolamine (Transderm-Scop) patch 1.5mg
Solifenacin (VESicare) tab 5, 10mg
Tolterodine (Detrol LA) cap 2, 4mg; tab 1, 2mg
Trospium (Trosec) tab 20mg; cap 60mg

Laxatives / Bowel Prep

Bisacodyl (Dulcolax) tab 5mg; supp 10mg
Co-Lyte
Docusate sodium (Colace) cap 100mg, soln 10mg/1ml
Fleet enema adult, pediatric
Glyceryl supps adult, pediatric
Lactulose soln 10gm/15ml
Lubiprostone (Amitiza) cap 8, 24mcg
Milk of Magnesia
Mineral Oil
Osmoprep tab 1.5gm
Polyethylene Glycol 3350 (Miralax); Moviprep 100gm
Psyllium powder (Metamucil)
Senna tab 187mg (eq to 8.6mg sennosides)
Sodium Phenylbutyrate (Buphenyl) tab 500mg
Sorbitol 70% soln

Ulcer / Esophagitis

Cimetidine tab 300, 400, 800mg; soln 300mg/5ml
Famotidine tab 20, 40mg; susp 40mg/5ml
Lansoprazole (Prevacid) susp 3mg/ml
Linaclotide (Linzess) cap 72, 145, 290mcg
Misoprostol (Cytotec) tab 100, 200mcg
Nizatidine (Axid) cap 150, 300mg
Omeprazole (Prilosec) cap 20, 40mg; susp 2mg/ml
Pantoprazole (Protonix) tab 20, 40mg; granules 40mg
Pentosan Polysulfate (Elmiron) cap 100mg
Plecanatide (Trulance) tab 3mg
Pylera cap pack #120
Rabeprazole (Aciphex) tab 20mg
Ranitidine (Zantac) tab 150mg; syrup 15mg/ml
Sucralfate (Carafate) tab 1gm

Miscellaneous

Alprostadil (Muse) supp 125, 250, 500, 100mcg; (Caverject Impulse) IC syrg kit 10, 20mcg; (Edex) IC devi kit 10, 20, 40mcg; (Caverject) IC vial 20, 40mcg

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Apremilast (Otezla) Start Pack 14-Day #27, 28-Day #55, tab 30mg
 Auranofin (Ridaura) cap 3mg
 Bethanechol (Urecholine) tab 10, 25mg
 Bismuth subsalicylate (Pepto-Bismol) tab
 Dutasteride (Avodart) cap 0.5mg
 Eluxadolone (Viberzi) tab 75, 100mg
 Finasteride (Proscar) 5mg tablets
 Naloxegol (Movantik) tab 12.5, 25mg
 Metoclopramide (Reglan) tab 10mg; syrup 5mg/5ml
 Mirabegron (Myrbetriq) tab 25, 50mg
 Pancreatic enzymes: Lipase/Protease/Amylase (Creon, Zenpep)
 Pilocarpine (Salagen) tab 5, 7.5mg
 Simethicone (Mylicon) chew tab 80mg; infant drops 40mg/0.6ml
 Tamsulosin 0.4mg caps
 Tofacitinib tab 5, 10mg; ER tab 11mg
 Ursodiol (Actigall) cap 300, 500mg
 Ustekinumab sq syrn 45, 90mg
 Sildenafil (Viagra) for male patients 40 y/o and greater ONLY – 25, 50, and 100mg tablets; Quantity limits of #6/30 days or #18/90 days
 Sildenafil (Revatio) tab 20mg
 Tadalafil (Adcirca) tab 20mg
 Test: Keto-Diastix, Uristix

HEMATOLOGY

Aminocaproic Acid (Amicar) tab 500mg, soln 25%
 Anagrelide (Agrylin) cap 0.5, 1mg
 Cilostazol (Pletal) tab 50, 100mg
 Clopidogrel (Plavix) tab 75mg
 Dabigatran (Pradaxa) 75, 110, 150mg
 Dipyridamole (Persantine) tab 25, 50, 75mg
 Enoxaparin (Lovenox) inj. 30, 40, 60, 80, 100, 120, 150mg
 Fondaparinux (Arixtra) inj 2.5, 5, 7.5, 10mg
 Isoxuprine tab 10mg
 Pentoxifylline (Trental) tab 400mg
 Phytonadione (Vitamin K) tab 5mg
 Prasugrel (Effient) tab 5, 10mg
 Rivaroxaban (Xarelto) tab 10, 15, 20mg and starter pack
 Roflumilast (Daliresp) tab 500mcg
 Ticagrelor (Brilinta) tab 60, 90mg
 Tolvaptan (Jynarque) tab 15mg
 Warfarin (Jantoven) tab 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10mg

HORMONES / ENDOCRINE**Contraceptives**

[dsc = discontinued]

Aviane (Alesse-28 [dsc], Lutera, Sronyx)
 Azurette (Mircette) 28-day
 Depo-Provera Inj (medroxyprogesterone acetate 150mg/mL vial)
 Desogen (Reclipsen/Apri) (0.15/0.03) 28-Day
 Jolissa 91 (0.15/0.03)
 Kelnor (Demulen 1/35 [dsc], Zovia 1/35E)
 Levlen 28 (Levora 0.15/30-28, Nordette-28, Portia-28)
 Loestrin Fe 1/20 (Junel Fe 1/20, Microgestin Fe 1/20)
 Loestrin Fe 1.5/30
 Lo-Ovral
 Mononessa (Ortho-Cyclen, Previfem, Sprintec)
 Necon 7/7/7 (Nortrel 7/7/7, Ortho-Novum 7/7/7)
 Norinyl 1+35 (Necon 1/35, Nortel, Ortho-Novum, 1/35)
 Nor-QD (Camila, Nor-BE)
 Nuvaring
 Xulane (Ortho Evra) patch
 Ortho Tricyclen-Lo

Plan B
 Trinessa (Ortho Tri-Cyclen, Tri-Previfem, Tri-Sprintec)
 Trivora (Enpressen, Tri-levlen, Triphasil)
 Ella (Ulipristal Acetate)
 Yasmin
 Yaz

Reproductive Hormones

Clomiphene (Clomid) tab 50mg
 Conj. estrogen (Premarin) tab 0.3, 0.45, 0.625, 0.9, 1.25mg; vaginal cream
 Estradiol (Estrace) tab 0.5, 1, 2mg; vaginal tab 10mcg; vaginal cream 0.01%
 Estradiol (Climara) weekly patch
 Estradiol/Norgestimate (Ortho-Prefest) tab 1/1/0.09
 Megestrol (Megace) tab 20mg
 Medroxyprogesterone tab 2.5, 5, 10mg
 *Methyltestosterone (Android) cap 10mg
 Norethindrone tab 5mg
 Prempro 0.3/1.5, 0.45/1.5, 0.625/2.5, 0.625mg/5mg
 Progesterone (Prometrium) cap 100, 200mg
 Progesterone (Endometrin) vaginal supp 100mg

Systemic Steroids

Budesonide (Uceris) EC cap 3mg; (Entocort) DR tab 9mg
 Cortisone acetate tab 25mg
 Dexamethasone (Decadron) tab 0.5, 0.75, 1.5, 4mg; 0.5mg/5ml liquid, (Intensol) 1mg/ml; tab 1.5mg 6-Day Pack #21; tab 1.5mg 13-Day Pack #51
 Fludrocortisone (Florinef) tab 0.1mg
 Hydrocortisone tab 5, 10, 20mg
 Methylprednisolone 4mg tablets as the MEDROL DOSEPAK; tab 16, 32mg
 Prednisone (Deltasone) tab 1, 5, 10, 20, 50mg; (Sterapred) 5mg 6 day pack, 12 day pack; (Sterapred) 10mg 6 day pack, 12 day pack; soln 5mg/5ml
 Prednisolone (Orapred) syrup 15mg/5ml

Thyroid / Anti-thyroid

Levothyroxine (Synthroid Brand) tab 25, 50, 75, 88, 100, 112, 125, 137, 150, 175, 200, 300mcg; (Tirosint) #30/box cap 13, 50, 75, 88, 100, 112, 125, 137, 150mg
 Liothyronine (Cytomel) tab 5, 25, 50mcg
 Thiotrix (Thyrolar -1) tab 12.5mcg/50mcg; (Thyrolar-2) tab 25mcg/100mcg
 Methimazole (Tapazole) tab 5, 10mg
 Potassium iodide (SSKI) soln 1g/ml
 Propylthiouracil (PTU) tab 50mg
 Thyroid USP (Armour Thyroid) tab 15, 30, 60, 90, 120mg

Miscellaneous / Hormones, Etc

Alendronate (Fosamax) tab 5, 10mg; weekly tab 35, 70mg
 Alendronate + Vit D (Fosamax+D) tab 70mg/5600 IU
 Anastrozole (Arimidex) tab 1mg
 Bicalutamide (Casodex) tab 50mg
 Cinacalcet (Sensipar) tab 90mg
 Degarelix (Firmagon) kit 80, 120mg
 Desmopressin (DDAVP) tab 0.1, 0.2mg; RM TMP nas 150mcg
 Exemestane (Aromasin) tab 25mg

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Follitrop Alfa (Gonal-f RFF Rediject) sq pen 900unit
 Follitrop Beta (Follistim AQ) sq crtq 900unit
 Ganirelix (Orgalutran) syrn 250mcg/0.5ml
 Goserelin (Zoladex) implant 3.6, 10.8mg
 Nafarelin (Synarel) nas spray 200mcg
 Ibandronate (Boniva) 150mg tablet
 Letrozole (Femara) tab 2.5mg
 Methylergonovine (Methergine) tab 0.2mg
 Raloxifene (Evista) tab 60mg
 Ribocic-Letrozole (Kisquali Femara Co-Pack) tab 200-2.5 #49, 400-2.5 #70, 600-2.5mg #91
 Testosterone (Fortesta) 2% pump
 Testosterone Cypionate inj 200mg/ml

HYPOLIPIDEMICS

Chlorpropamide tab 250mg
 Empagliflozin (Jardiance) tab 10, 25mg
 Empagliflozin/Metformin (Synjardy) tab 5mg/500mg, 5mg/1gm, 12.5mg/1gm; (Synjardy XR) XR tab 12.5mg/1gm
 Exenatide (Bydureon) syr 2mg (weekly) and pens
 Dulaglutide (Trulicity) pen 0.75, 1.5mg
 Glimepiride (Amaryl) tab 1, 2, 4mg
 Glipizide (Glucotrol) tab 5, 10mg; XL tab 2.5, 5, 10mg
 Glucovance (Glybur/Metfor) tab 1.25/250, 2.5/500, 5mg/500mg
 Glyburide (Glynase Micronized) tab 1.5, 3, 6mg
 Glyburide (Diabeta/Micronase) tab 1.25, 2.5, 5mg
 Metformin (Glucophage) tab 500, 850, 1000mg; XR tab 500, 750mg; (Riomet) susp 500mg/5ml
 Insulin: Apidra vial 10mg, pen
 Insulin: Aspart (Novolog) 10ml vials; Flexpen
 Insulin: Glargine (Lantus) 10ml vials, (Lantus SoloStar) pen; (Toujeo Solostar/Troujeo Max Solostar) pens
 Insulin: Humalog vial 10mg; crtq
 Insulin: Humalog Jr pens
 Insulin: Novolin R, NPH, 70/30, 10ml vials
 Insulin: Novolog 70/30 10ml vials; 70/30 Flexpen
 Insulin: Levemir 10ml vials
 Pioglitazone (Actos) tab 15, 30, 45mg
 Sitagliptin (Januvia) tab 25, 50, 100mg
 Sitagliptin/Metformin (Janumet) 50/500, 50mg/1,000mg
 Sitagliptin/Metformin ER (Janumet XR) 50/500, 50/1,000, 100mg/1000mg
 Tolazamide tab 250mg
 Tolbutamide tab 500mg

Miscellaneous / supplies

Alcohol pads
 Glucagon Emergency kit
 Glucometer Strips: Freestyle Lite
 Freestyle Freedom Lite blood glucose meter
 Insulin syringes 0.5ml, 1ml
 Levocarnitine (Carnitor) tab 330mg
 Lancets: Freestyle 28ga
 Mifepristone (Korlym) tab 300mg
 Nateglinide (Starlix) tab 60, 120mg
 Needles: Novofine 32G/6MM Pen Needles *Preferred*
 Novofine 30G/8MM Pen Needles *Preferred*

HYPOLIPIDEMICS

Atorvastatin (Lipitor) 10, 20, 40, 80mg
 Cholestyramine pack 4gm

Colestipol (Colestid) 5gm/scoop powder; 1gm tab
 Ezetimibe (Zetia) 10mg tab
 Fenofibrate (Tricor) tab 48, 145mg; tab 54, 160mg; micronized cap 130, 200mg
 Fluvastatin (Lescol) cap 20, 40mg
 Gemfibrozil (Lopid) tab 600mg
 Lovastatin (Mevacor) tab 10, 20, 40mg
 Niacin tab 50, 500mg; (Niaspan) tab 500, 750, 1000mg
 Pravastatin (Pravachol) tab 10, 20, 40, 80mg
 Rosuvastatin (Crestor) tab 40mg
 Simvastatin (Zocor) tab 5, 10, 20, 40, 80mg

MUSCLE RELAXANTS

Baclofen tab 10mg
 Carisoprodol (Soma) tab 250, 350mg
 Chlorzoxazone (Lorzone) tab 500, 750mg
 Cyclobenzaprine (Flexeril) tab 5, 10mg; ER cap 15, 30mg
 Dantrolene (Dantrium) cap 25mg
 Metaxalone (Zaroxolyn) tab 800mg
 Methocarbamol (Robaxin) tab 500mg
 Orphenadrine ER tab 100mg
 Tizantidine (Zanaflex) tab 2, 4mg

NASAL PREPS

Desmopressin (DDAVP) nasal spray
 Flunisolide (Nasalide) 0.025% spray
 Fluticasone (Flonase) nasal spray
 Ipratropium (Atrovent) 0.03%, 0.06% spray
 Oxymetazoline (Afrin) 12-hour nasal spray
 Sodium Chloride 0.65% spray
 Sinus Rinse (Ayr) kit, refill packets

OPHTHALMICS**Anesthetics**

Proparacaine 0.5% Ophth coln
 Proparacaine/Fluorscein (Flucaeine) 0.5/0.25% Ophth soln
 Tetracaine 0.5% Ophth soln

Anti-infectives

Bacitracin Ophth oint
 Bacitracin/Polymyxin Ophth oint
 Besifloxacin (Besivance) 0.6% Ophth soln
 Blephamide Ophth susp; oint
 Ciprofloxacin (Ciloxan) 0.3% soln; ointment
 Erythromycin 0.5% Ophth oint
 Gentamicin 0.3% Ophth oint; soln
 Maxitrol Ophth oint; susp
 Moxifloxacin (Vigamox) 0.5% ophth soln
 Natamycin (Natacyn) 5% Ophth soln
 Neosporin Ophth soln
 Ofloxacin (Ocuflox) 0.3% ophth soln
 Polytrim Ophth soln
 Sulfacetamide (Bleph-10) 10% Ophth soln
 Tobramycin Ophth soln, oint
 Tobramycin/Dexamethisone (Tobradex) susp; oint

Anti-viral

Ganciclovir (Zirgan) 0.15% Ophth gel
 Trifluridine (Viroptic) 1% Ophth soln

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.****Allergy & Cold**

Azelastine 0.05% Opth soln
Cromolyn 4% Opth soln
Lodoxamide 0.1% Opth soln
Nedocromil 2% Opth soln
Olopatadine 0.7% (Pazeo) Opth soln

Anti-Glaucoma

Apraclonidine (Iopidine) 0.5% Opth soln
Betaxolol 0.25% Opth soln
Bimatoprost 0.03% Opth soln
Brimonidine (Alphagan) 0.2% Opth soln
Brimonidine (Alphagan-P) 0.15% Opth soln
Brimonidine/Timolol (Combigan) 0.2/0.5% Opth soln
Brinzolamide/Brimonide (Simbrinza) 1/0.2% Opth soln
Dorzolamide (Trusopt) 2% Opth soln
Dorzolamide/Timolol (Cosopt) 2/0.5% Opth soln
Latanoprost (Xalatan) 0.005% Opth soln
Levobunolol (Betagan) 0.5% Opth soln
Netarsudil 0.02% Opth soln
Pilocarpine 1%, 2%, 4% Opth soln
Timolol (Timoptic) 0.25%, 0.5% Opth soln; (Timoptic XE) gel forming
0.25%, 0.5%

Mydriatics

Atropine 1% Opth oint, soln
Cyclopentolate (Cyclogyl) 1%, 2% Opth soln
Cyclopentolate/Phenylephrine (Cyclomydril) 0.2/1% Opth soln
Homatropine Br 5% Opth soln
Hydroxyamphetamine/Tropicamide (Paremyd) 1/0.25% Opth soln
Phenylephrine 2.5, 10% Opth soln
Scopolamine 0.25% Opth soln
Tropicamide (Mydracyl) 0.5, 1% Opth soln

Steroids / NSAIDS

Bromfenac 0.09% Opth soln
Difluprednate 0.05% Opth soln
Fluorometholone (FML) 0.1% Opth oint; susp
Fluorometholone (FML Forte) 0.25% Opth susp
Ketorolac (Acular LS) 0.4%, (Acular) 0.5% Opth soln
Loteprednol (Alrex) 0.2% Opth susp; (Lotemax) 0.5% Opth susp,
ointment
Nepafenac (Nevanac) 0.1% Opth susp
Prednisolone 0.12% susp (MILD) 1% susp (FORTE)

Wetting / Lubricants

Artificial Tears soln
Carboxymethylcellulose (Celluvisc) 1%
Cyclosporine (Restasis) 0.05% Opth soln
Refresh Tears; Preserv-Free Tears
Sodium Chloride 5% oint, soln

OTIC

Acetic acid (VoSol) 2% otic soln
Carbamide peroxide (Debrox) otic soln
Ciprofloxacin/dexamethasone (Ciprodex) 0.3/0.1% Susp
Cortisporin otic soln; susp
VoSol HC (acetic acid/hydrocortisone) otic soln

PSYCHOTHERAPEUTIC**Antidepressants**

Amitriptyline (Elavil) tab 10, 25, 50, 75, 150mg
Amoxapine tab 25, 50, 100, 150mg
Bupropion (Wellbutrin) tab 75, 100mg; (SR) 100, 150, 200mg, (XL)
150, 300mg
Citalopram (Celexa) tab 10, 20, 40mg; 10mg/5ml soln
Clomipramine cap 25, 50, 75mg
Desipramine (Norpramin) tab 10, 25, 50mg
Doxepin (Sinequan) cap 10, 25, 50, 75, 100, 150mg; 10mg/ml conc;
(Silenor) tab 3, 6mg
Duloxetine (Cymbalta) cap 20, 30, 60mg
Escitalopram (Lexapro) tab 5, 10, 20mg
Fluoxetine (Prozac) cap 10, 20, 40mg
Fluvoxamine tab 25, 50, 100mg; ER cap 100mg
Imipramine HCl (Tofranil) tab 10, 25, 50mg; cap 75mg
Maprotiline tab 50mg
Nefazodone tab 100, 150, 200, 250mg
Nortriptyline (Pamelor) cap 10, 25, 50, 75mg; soln 10mg/5ml
Paroxetine (Paxil) tab 10, 20, 30, 40mg; CR tab 12.5, 25, 37.5mg;
susp 10mg/5ml
Phenelzine (Nardil) tab 15mg
Protriptyline tab 5, 10mg
Sertraline (Zoloft) tab 25, 50, 100mg; 20mg/ml concentrate
Trazodone (Desyrel) tab 50, 100, 150mg
Venlafaxine (Effexor) IR tab 25, 37.5, 50, 75, 100mg; XR cap 37.5,
75, 150mg

Antipsychotics

Aripiprazole (Abilify) tab 2, 5, 10, 15, 20, 30mg; soln 1mg/1ml
Carbamazepine ER cap 100, 200, 300mg
Chlorpromazine tab 10, 25, 50, 100, 200mg
Fluphenazine tab 2.5, 5, 10mg
Haloperidol (Haldol) tab 0.5, 1, 2, 5, 10mg, soln 2mg/ml
Loxapine (Adasuve) cap 5, 10mg
Lurasidone (Latuda) tab 20, 40, 60, 80, 120mg
Mirtazapine (Remeron) tab 7.5, 15, 30, 45mg; ODT tab 15, 30mg
Olanzapine (Zyprexa) tab 2.5, 5, 7.5, 10, 15, 20mg; ODT tab 5, 10,
15mg
Paliperidone (Invega) ER tab 1.5, 3, 6, 9mg
Perphenazine (Trilafon) tab 2, 4mg
Perphenazine/Amitriptyline tab 4/25mg
Pimozide (Orap) tab 1, 2mg
Quetiapine (Seroquel) tab 25, 50, 100, 200, 300, 400mg
Quetiapine XR (Seroquel XR) tab 50, 150, 200, 300, 400mg
Risperidone (Risperdal) tab 0.25, 0.5, 1, 2, 3, 4mg, 1mg/ml solution
Risperdal ODT tab 0.25, 0.5, 1, 2, 3, 4mg
Thiothixene (Navane) cap 1, 2, 5mg
Thioridazine tab 10, 25, 50mg
Trifluoperazine tab 1, 2, 5, 10mg
Ziprasidone (Geodon) cap 20, 40, 60, 80mg

Anxiolytics

*Alprazolam (Xanax) tab 0.25, 0.5, 1, 2mg; (Nivaram) SL tab 0.5,
1mg; XR tab 0.25, 1mg
Buspirone (BuSpar) tab 5, 10, 15mg
*Chlordiazepoxide (Librium) tab 10mg
*Chlordiazepoxide/Amitriptyline tab 5/12.5mg
*Chlordiazepoxide/Clidinium (Librax) cap 5/2.5mg
*Diazepam (Valium) tab 5, 10mg; soln 5mg/5ml; rectal gel 2.5mg
*Lorazepam (Ativan) tab 1mg

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.****Sedative / Hypnotics**

*Eszopiclone (Lunesta) tab 1, 2, 3mg
*Flurazepam (Dalmane) cap 15, 30mg
*Temazepam (Restoril) cap 7.5, 15, 30mg
*Triazolam (Halcion) tab 0.25mg
*Zaleplon (Sonata) cap 5, 10mg
*Zolpidem (Ambien) tab 5, 10mg
*Zolpidem ER (Ambien CR) tab 6.25, 12.5mg

Miscellaneous

Armodafinil (Nuvigil) tab 50, 150, 200, 250mg
Clobazam (Onfi) tab 10mg; susp 2.5mg/1ml
Donepezil (Aricept) tab 5, 10mg
Doxylamine tab 25mg
Lithium carbonate cap 150, 300, 600mg
Lithium carbonate (Lithobid) ER tab 300, 450mg
Lithium citrate 8mEq/5ml
Melatonin tab 3mg
Modafinil (Provigil) tab 100, 200mg
Oxazepam (Oxpan) cap 15mg
Ropinirole (Requip) tab 0.25, 0.5, 1, 2, 3, 4, 5mg; XL tab 2mg

PSYCHOSTIMULANTS

**Adderall XR (amphetamine/dextroamphetamine) cap 5, 10, 15, 20, 25, 30mg
**Adderall (amphetamine/dextroamphetamine) tab 10, 20mg
Atomoxetine (Strattera) cap 10, 18, 25, 40, 60, 80, 100mg
**Dextroamphetamine (Dexedrine) tab 5mg
**Dexmethylphenidate (Focalin) tab 2.5, 5, 10mg; (Focalin XR) XR cap 5, 10, 15, 20, 25, 30, 40mg
**Methylphenidate (Ritalin) tab 10, 20mg; LA cap 10, 20, 30, 40mg; (Aptensio XR) ER cap 10, 15, 20, 30, 40, 50, 60mg; (Metadate CD) ER cap 10, 20, 30, 40, 50, 60mg; (Metadate ER) ER tab 20mg; (Quillivant XR) susp 25mg/5ml
**Concerta SR tab 18, 27, 36, 54 mg

RESPIRATORY**Inhalation**

Aclidinium (Tudorza Genuair) 400mcg
Advair Diskus (fluticasone/salmeterol) 100/50, 250/50, 500/50mcg
Advair HFA (fluticasone/salmeterol) 45/21, 115/21, 230/21mcg
Albuterol (Ventolin) MDI; inhalation soln 0.5%; 0.083% unit dose nebs; neb soln 0.042%
Albuterol/Ipratropium (DuoNeb) neb soln 0.5-3mg/3ml
Arformoterol (Brovana) neb 15mcg
Budesonide (Pulmicort) neb soln 0.25mg/2ml, 0.5mg/2ml
Combivent Respimat (albuterol/ipratropium)
Cromolyn (Intal) neb soln 20mg/2ml
Dornase Alfa (Pulmozyme) inh soln 1mg/1ml
Fluticasone (Flovent) HFA 44, 110, 220mcg
Fluticasone (Flovent) Diskus 50, 100, 250mcg
Fluticasone (Arnuity Ellipta) 50, 100, 200mcg
Flutic/Umeclid/Vilanterol (Trelegy Ellipta) 100/62.5/25mcg
Ipratropium (Atrovent) MDI; neb soln 0.02%
Levalbuterol HFA MDI 45mcg, neb soln 0.31, 0.63, 1.25mcg
Mometasone (Asmanex) 110, 220mcg
Salmeterol (Serevent) Diskus
Sodium Cl 0.9% neb soln 3ml
Tiotropium (Spiriva) 18mcg HandiHaler
Tiotropium (Spiriva Respimat) 2.5mcg inhaler

Umeclidinium (Incruse Ellipta) 62.5mg inhaler
Zanamivir (Relenza Diskhaler) 5mg

Miscellaneous

AeroChamber
AeroChamber w/Mask – sm, med, lg
Albuterol (Proventil) syrup 2mg/5ml
Metaproterenol (Alupent) tab 20mg; syrup 10mg/5ml
Montelukast (Singulair) chewtab 4, 5mg; granules 4 mg; tab 10mg
Terbutaline (Brethine) tab 5mg
Theophylline ER tab 100, 200, 300, 400mg; cap 200, 300, 400mg; elixir 80mg/15ml
Zafirlukast (Accolate) tab 10, 20mg

VAGINAL

Clindamycin (Cleocin) 2% vaginal cream
Clotrimazole (Mycelex) 1% vaginal cream
Metronidazole (Metrogel) 0.75% vaginal gel
Terconazole 0.4%, 0.8% vaginal cream

VITAMINS / SUPPLEMENTS

Calcitriol (Rocaltrol) cap 0.25, 0.5mcg; soln 1mcg/ml
Calcium Carbonate (OS-Cal+D) tab 500mg/200IU
Calcium Citrate + Vit D 200mg/250 IU tab
Ferrous sulfate 325mg tab; elixir 220mg/5ml; drops 75(15)mg/ml
Fish Oil cap 500; (Lovaza) cap 1gm
Folic Acid 1mg tab
Icosapent Ethyl (Vascepa) cap 0.5, 1gm
Mag-OX tab 400mg
Multivitamin tab
Multivitamin children's chewable
Multivitamin (Vi-Daylin) pediatric drops
Multivitamin w/Fluoride (Poly-Vi-Flor) pediatric drops
Multivitamin w/Iron (Vi-Daylin + Iron) pediatric drops
Pancreatic Enzymes caps – Creon and Zenpep
Potassium Acid Phos (K Phos Original) 500mg tab
Potassium Cl tab 10, 20mEq; cap 10mEq; elixir 20mEq/15ml
Potassium Citrate (Uricit K) tab 1080mg (10mEq)
Prenatal vitamin with DHA 27-800-260 tab
Sodium Fluoride 0.5mg/ml drops
Vitamin B-1 (Thiamin) tab 50mg
Vitamin B-6 (Pyridoxine) tab 25, 50mg
Vitamin B-12 (Cyanocobalamin) inj 1mg/ml, 1000mcg tab
Vitamin C (Ascorbic Acid) tab 500mg
Vitamin D 400, 1000, 5000 IU tab; 50,000IU capsule
Vitamin E (Tocopherol) cap 400IU

MISCELLANEOUS

Acamprostate (Campral) tab 333mg
Adalimumab (Humira) inj pen 40mg/0.8ml; syrn 40mg/0.8ml; peds kit 20mg/0.4ml
Alirocumab (Praluent) inj pen 75mg
Anaphylaxis Kit – EpiPen, EpiPen Jr
Atazanavir (Reyataz) cap 300mg
Atripla tab 600/200/300mg
Bupropion SR (Zyban) 150mg (See note 8)
Cevimeline (Evoxac) cap 30mg
Darbepoetin Alfa (Aranesp) inj syrg 40mcg/0.4ml, 100mcg/0.5ml
Diazoxide (Proglycem) susp 50mg/1ml
Disulfiram (Antabuse) tab 250mg
Dolutegravir (Tivicay) tab 50mg

Note: * is controlled scheduled III-V medication, ** is controlled schedule II medication

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.**

Dupilumab (Dupixent) sq syrg 200, 300mg
Efavirenz (Sustiva) cap 200mg; tab 600mg
Emtricitabine/Tenofovir (Descovy) tab 100/150, 167/250, 200/300mg
Evolocumab (Repatha) inj syrn 140mg; inj pen 75, 140mg; (Repatha Pushtronex) sq 420mg/3.5ml
Filgrastim (Neupogen) inj syrn 300mcg/0.5ml
Genvoya tab 150/150/200/10mg
Glecaprevir/Pibrentasvir (Mavyret) tab 100/40mg
Lamivudine (Epiriv) tab 150mg
Lamivudine/Zidovudine (Combivir) tab 150/300mg
Ledipasvir/Sofosbuvir (Harvoni) tab 90/400mg
Levocarnitine (Carnitor) (w/sugar) soln 100mg/1ml; (sugar free) soln 100mg/1ml
Naloxone (Narcan) nas spray 4mg
Naltrexone (Revia) tab 50mg
Nelfinavir (Viracept) tab 250mg
Nicotine Transderm Patch 7, 14, 21mg/24hr (see note 8)
Nicotine (Nicorette) Gum 2, 4mg (see note 8)
Pegfilgrastim (Neulasta) inj syrn 6mg/0.6ml
Potassium P-Aminobenzoate (Potaba) cap 500mg
Pyridostigmine (Mestinon) tab 60mg; ER tab 180mg
Raltegravir (Isentress) tab 400mg
Ritonavir (Norvir) tab 100mg; cap 100mg
Rivastigmine (Exelon) cap 1.5mg; patch 4.6, 9.5, 13.3mg
Rotigotine (Neupro) tdrm patch 1/24, 2/24, 3/24, 4mg/24hr
Sevelamer (Renvela) tab 800mg; powder pack 800mg
Sodium Citrate (Bicitra)
Sodium Polystyrene Sulf susp
Stribild tab 150/150/200/300mg
Succimer (Chemet) cap 100mg
Tenofovir Disoproxil Fumarate (Viread) tab 300mg
Tiopronin (Thiola) tab 100mg
Tipranavir (Aptivus) cap 250mg
Trimeq tab 600/50/300mg
Truvada tab 133/200mg
Varenicline (Chantix) Starting pack, Continuing pack (See note 8)
Velpatasvir/Sofosbuvir (Epclusa) tab 100/400mg
Zidovudine (Retrovir) cap 100mg; tab 300mg

**CAMP LEJEUNE NAVAL MEDICAL CENTER MEDICATION FORMULARY****DISCLOSURE: This formulary is subject to change at ANYTIME based on P&T decisions.****Important information regarding product availability and dispensing limitations:**

1. This formulary lists medications that are currently available at the Naval Medical Center Camp Lejeune. The formulary is dictated by DoD and NMCCCL Pharmacy and Therapeutics Committees. Changes to this list or guidelines may be made without prior notice. Contact the pharmacy department for updated information.
2. Prescriptions for Schedule II (C-II) medications cannot be filled after 60 days from the date originally written or "do not fill before date" at the Naval Medical Center. Federal DEA law prohibits refills. Quantity is limited to a 30-day supply except for ADHD therapy or oncology patients. Prescriptions for ADHD therapy may be written for up to a 100-day supply. Prescriptions for Oncology may be written for up to a 90-day supply. Deploying members may receive a deployment supply of C-II medications following the guidance of the Area of Responsibility (AOR).
3. Prescriptions written for Schedule III-V (CIII-V) medications expire 6 months from the date written, after which they cannot be filled or refilled.
4. Prescriptions written for non-controlled medications expire one year from the date written, after which they cannot be filled or refilled. Quantity is limited to a 90-day supply and 3 refills for most maintenance medications.
5. Navy Regulations prohibit military providers from rewriting civilian prescriptions. Non-formulary prescriptions are referred to mail order or retail sources.
6. Telephone prescriptions will NOT be accepted. Photocopy of prescription and fax will NOT be accepted. By Navy Regulation, "Take as directed," in most circumstances, is not considered adequate instruction and should be avoided.
7. Refills must be called in: Toll free (866) 207-1028. Walk-in refills will not be filled. Refills not picked up within 14 days will be returned to stock.
8. Smoking Cessation medication:
 - Limited to cessation use only.
 - Same medication is not authorized within one year.
 - 6 months must lapse if stopping and starting new therapy.
 - Contact Health Promotions for more information: 910-451-3712

Pharmacy Hours and Features:**Naval Medical Center Camp Lejeune Pharmacy****Current Operating Hours:**

Monday – Friday: 0800-1900 (8:00 AM to 7:00 PM)
 Saturday: 0800-1600 (8:00 AM to 4:00 PM)
 Sunday: 0800-1600 (8:00 AM to 4:00 PM)
 Holidays: Closed except for Inpatient, Extended Care Clinic and ER Dept prescriptions.

Phone: 450-4171 or 450-4172

For patient convenience, NMCCCL health care providers can directly enter prescriptions into our computer system. After you complete your provider visit, come to the pharmacy, and obtain a numbered ticket that corresponds to your

patient category. Once your number is called to a particular window, please have your id card ready and we will be glad to assist you.

NHCL Branch Pharmacy - MCX**Current Operating Hours:**

Monday – Friday: 0900-1900 (9:00 AM to 7:00 PM)
 Saturday: 0900-1700 (9:00 AM to 5:00 PM)
 Sunday: Closed
 Federal Holidays: Closed

Phone: 451-0331

Non-Emergent Prescriptions entered by Naval Hospital Staff providers should only be filled at the Naval Hospital Camp Lejeune Pharmacy during normal business hours.

Naval Hospital Annex (NH-200) Pediatrics/Dermatology**Current Operating Hours:**

Monday- Friday: 0800-1630 (8:00 AM to 4:30 PM)
 Saturdays, Sundays and Federal Holidays: Closed

Phone: 450-3476

This pharmacy is for use by the patients with appointments within the Annex.

Branch Clinic Pharmacies:

*These pharmacies have a limited formulary based on patient population seen within the clinic and do not accept outside prescriptions.

(MCAS) Marine Corp Air Station New River Pharmacy**Current Operating Hours:**

Monday- Friday: 0800-1215 (8:00 AM to 12:15 PM) and 1245-1630 (12:45 PM to 4:30 PM)
 Saturdays, Sundays and Federal Holidays: Closed

Phone: 449-6511 x243

This pharmacy is a refill pickup site.

Branch Medical Clinic Pharmacies for Camp Geiger, Camp Johnson, Hadnot Point, Wayne Caron and French Creek Group Aid Station**Current Operating Hours:**

Monday-Friday: 0730-1600 (7:30 AM to 4:00 PM), Closed for lunch: 1130-1300
 Saturdays, Sundays, and Federal Holidays: Closed



DEPARTMENT OF THE NAVY
BUREAU OF MEDICINE AND SURGERY
7700 ARLINGTON BOULEVARD
FALLS CHURCH VA 22042

IN REPLY REFER TO
BUMEDINST 6400.8
BUMED-M95
19 Jul 2018

BUMED INSTRUCTION 6400.8

From: Chief, Bureau of Medicine and Surgery

Subj: INDEPENDENT DUTY CORPSMAN FORMULARY

Ref: (a) OPNAVINST 6400.1C

Encl: (1) Independent Duty Corpsman Formulary

1. Purpose. To establish policy and standardization for Independent Duty Corpsman (IDC) prescribing scope and practices at shore based medical treatment facilities (MTF). To establish a uniform policy for the IDC formulary that can be applied across the enterprise. Standardizing the IDC formulary scope of practice ensures IDCs maintain and improve their clinical skills while in garrison.
2. Background. Historically, the IDC formulary has been established at a local level. This has led to varying local policies and inconsistencies across the Department of the Navy and Department of Defense. To this end, the IDCs unique skills and scope of practice have been defined to include prescribing all medications found on operational platforms, excluding controlled substances. With the consolidation of the responsibility for administration and management of military MTFs with regard to the delivery of direct care by Defense Health Agency (DHA), and the creation of a joint electronic health record (EHR), it is recognized that the IDC has unique roles in healthcare delivery. Enclosure (1) is the most robust formulary that any IDC will encounter.
3. Applicability and Scope. This instruction applies to the Bureau of Medicine and Surgery (BUMED), Navy Medicine (NAVMED) East, NAVMED West, NAVMED MTFs with IDCs assigned, and Active Duty and Full-Time Support IDCs practicing inside of shore-based MTFs.
4. Policy
 - a. Navy IDCs are unique to the Department of the Navy healthcare delivery system. They do not have Drug Enforcement Agency (DEA) licenses and are restricted in both their scope of practice and prescribing privileges. The IDC formulary must balance the needs of the IDC to maintain skills and provide primary care with safeguards to restrict or closely monitor high risk medications.

b. The IDC formulary has three categories:

(1) Unrestricted. Medications that may be prescribed without restriction. This includes all over-the-counter (OTC) medications, including OTC medications that have special tracking such as Pseudoephedrine, and other medications that do not possess potential for abuse as defined by generally accepted practice or have other prescriber restrictions.

(2) Limited. Medications that may be refilled only for stable patients who are current in all required medication monitoring. This includes blood pressure medications, thyroid medication, and other long term and chronic care medications as allowed under the guidance of the IDC Physician Supervisor. Refills must be differentiated from primary medication adjustments for conditions that are not within established or expected parameters.

(3) Prohibited. Restricted high risk medications include those that are controlled substances, require special expertise, or licensure to prescribe; and medications that are otherwise restricted to specialty providers. These medications will not be listed on the IDC Formulary.

5. Responsibilities

a. Deputy Chief, Readiness and Health must:

- (1) Establish an IDC Formulary Committee.
- (2) Appoint the Chairman of the IDC Formulary Committee.
- (3) Approve all revisions to the IDC formulary.

b. Assistant Deputy Chief, Operational Medicine and Capabilities Development (BUMED-M9) must:

(1) Submit NAVMED 6400/4 Independent Duty Corpsman Formulary Change Request to the Chair, IDC Formulary Committee for consideration.

(2) Prepare revisions to this instruction as changes to the IDC formulary are approved by the IDC Formulary Committee.

c. IDC Formulary Committee must:

(1) Consist of subject matter experts in the fields of pharmacy, quality, risk management, acquisitions, IDC, and information technology systems.

- (2) Adjudicate and standardize the IDC formulary for all MTFs.

(3) Meet annually to verify, update, and adjudicate changes from the operational community practices.

(4) In the event of an urgent change request, the committee may meet as frequently as necessary.

(5) Review the previous year prescribing practices and community concerns to make an informed decision to maintain current formulary practices or make recommended updates and revisions to enclosure (1).

(6) Report to the BUMED-M9 recommended changes to enclosure (1).

d. Commanders, NAVMED East and NAVMED West must:

(1) Ensure MTFs under their area of responsibility conduct an annual review of enclosure (1).

(2) Review IDC formulary change requests and submit annually to BUMED-M9 for consideration by the IDC Formulary Committee not later than 15 November.

e. Commanding Officers (CO) and Officers in Charge (OIC) must:

(1) Review enclosure (1) annually and submit recommendations to update or revise the IDC formulary to their respective NAVMED Regions for consideration by the IDC Formulary Committee not later than 15 October.

(2) Ensure when medications are unavailable at local MTFs, a suitable substitution is identified and utilized locally. If no suitable substitute exists, the BUMED IDC Program Manager must be notified.

(3) Ensure facilities operating the legacy EHR systems provide updates within 45 days of receipt of formulary changes.

f. IDC Program Director must:

(1) Review, provide recommendations, and route IDC formulary requests through the commanding officers using NAVMED 6400/4.

(2) Ensure the IDC program is compliant with the standardized formulary.

g. IDC Program Manager must:

(1) Be a senior enlisted medical representative (a senior IDC with operational experience, E-8 or above), appointed by the Program Director to manage the command IDC Supervision Program.

(2) Ensure the application of the formulary is consistent with individual training to manage health programs and provide primary care under the supervision of a physician.

(3) Certify maintenance and improvement of IDC clinical currency while in-garrison.

(4) Ensure IDCs comply with the unique formulary (enclosure (1)) and are in compliance with their clinical scope of care.

h. IDC Supervising Physician. Must review requests to add or remove medications from the formulary. The IDC supervising physician must complete NAVMED 6400/4 and route it through his or her CO via the local IDC Program Manager and IDC Program Director.

i. IDC must:

(1) Manage health programs and provide primary care under the supervision of a physician.

(2) Maintain and improve clinical currency while in-garrison.

6. Point of Contact. For any questions, concerns or instructions on how to fill out the NAVMED 6400/4, contact the BUMED IDC Program Manager at usn.ncr.bumedfchva.mbx.bumed-idc-program-manager@mail.mil.

7. Review and Effective Date. Per OPNAVINST 5215.17A, BUMED-M9 will review this instruction annually around the anniversary of its issuance date to ensure applicability, currency, and consistency with Federal, Department of Defense, Secretary of the Navy (SECNAV), and Navy policy and statutory authority using OPNAV 5215/40 Review of Instruction. This instruction will be in effect for 5 years, unless revised or cancelled in the interim, and will be reissued by the 5-year anniversary date if it is still required, unless it meets one of the exceptions in OPNAVINST 5215.17A, paragraph 9. Otherwise, if the instruction is no longer required, it will be processed for cancellation as soon as the need for cancellation is known following the guidance in OPNAV Manual 5215.1 of May 2016.

8. Records Management

a. Records created as a result of this instruction, regardless of format or media, must be maintained and dispositioned for the standard subject identification codes (SSIC) 1000, 2000, and 4000 through 13000 series per the records disposition schedules located on the Department

of the Navy/Assistant for Administration (DON/AA), Directives and Records Management Division (DRMD) portal page at <https://portal.secnav.navy.mil/orgs/DUSNM/DONAA/DRM/Records-and-Information-Management/Approved%20Record%20Schedules/Forms/AllItems.aspx> . For SSIC 3000 series dispositions, please refer to part III, chapter 3, of SECNAV M-5210.1 of January 2012.

b. For questions concerning the management of records related to this instruction or the records disposition schedules, please contact your local records manager or the DON/AA DRMD program office.

9. Forms and Information Management Control

a. Forms. NAVMED 6400/4 Independent Duty Corpsman Formulary Change Request is available at <http://www.med.navy.mil/directives/Pages/NAVMEDForms.aspx>.

b. Information Management Control. The reports required in paragraph 5 are exempt from reports control per SECNAV M-5214.1 of December 2005, part IV, paragraph 7j.


TERRY J. MOULTON
Acting

Releasability and distribution:

This instruction is cleared for public release and is available only via the Navy Medicine internal Web site, <https://es.med.navy.mil/bumed/directives/Pages/default.aspx>.

INDEPENDENT DUTY CORPSMAN FORMULARY

Oral Antibiotics	Penicillin VK (Pen VK) 250mg, 500mg tabs	Oral Antifungals	Other GI Agents
Amoxicillin (Amoxil) 250mg and 500mg caps; 250mg/5ml, 400mg/5ml	TMP-SMX (Septra DS, Bactrim DS) 160mg or 800mg tabs) (Pregnancy cat C)	Fluconazole (Diflucan) 150mg x 1 tab (Pregnancy cat C for single dose for vaginal candidiasis, Pregnancy cat D for all other indications)	Dicyclomine (Bentyl) 10mg caps and tabs
Amoxicillin and clavulanate (Augmentin) 500mg, 875mg tabs	Minocycline 100mg	Nystatin cream, susp	Simethicone (Mylicon) 80mg tabs
Azithromycin (Zithromax) 1g powder packets, 250mg tabs, 500mg tabs	Nitrofurantoin (Macrobid) 100mg caps (preg: contraindicated at term)	Antitussives and Expectorants	Antidiarrheals
Ceftriaxone (rocephin) 250mg (oral/IM) (gonorrhea only)	Antivirals	Benzonatate (Tessalon) 100mg	Loperamide (Imodium) 2mg caps
Cephalexin (Keflex) 250mg and 500mg caps	Acyclovir (Zovirax) 200mg caps and 400mg tabs	Guafenesin (Robitussin: plain, DM) syrup	Antibiotics - EENT
Ciprofloxacin (Cipro) 250mg, 500mg, 750mg tabs (Pregnancy cat C)	Valacyclovir (Valtrex) 500mg, 1gm	Mucinex-D (guaifenesin 600mg and pseudoephedrine 60mg) (avoid pseudo in first term)	Cortisporin otic susp
Clindamycin (Cleocin) 150mg, 300mg caps; 75mg/5ml susp	Headache and Migraine Agents	Guafenesin (Mucinex) 600mg	Erythromycin ophth oint
Dicloxacillin 250mg caps	But and APAP and Caffeine (Fioricet)	Diuretics	Polysporin ophth oint
Doxycycline (Vibramycin) 100mg caps or tabs (Pregnancy cat D) (not for malaria prophylaxis)	Rizatriptan (Maxalt) 2.5mg, 5mg, 10mg	Hydrochlorothiazide (HCTZ) 12.5 cap and 25mg tab	Sulfacetamide 10% ophth ointment and soln
Isoniazid* 300mg tabs (Pregnancy cat C)	Sumatriptan (Imitrex)	Furosemide (Lasix) 20mg, 40mg tab	Moxifloxacin 0.5% (Vigamox) soln
Levaquin 250mg, 500mg, 750mg tabs (Pregnancy cat C)	Scabicides and Pediculicides	Chlorthalidone 25mg, 50mg, 100mg tab	Gout Agents
Metronidazole (Flagyl) 250mg tabs	permethrin (Elimite) 5% cream	Seborrhea and Psoriasis Agents	Allopurinol 100mg, 300mg
Metronidazole (Flagyl) 500mg	permethrin (Nix) 1% creme rinse kit	selenium sulfide (Selsun) 2.5% shampoo	Colchicine (Colcrys) 0.6mg tab
			Probenecid 500mg tab

* Can refill if stable on medications, no new prescription.

INDEPENDENT DUTY CORPSMAN FORMULARY

Antiulcer Drugs/GERD Agents	Laxatives/Cathartics	NSAIDs/Analgesics	Muscle Relaxants	Nasal Agents
Carafate 1gm tab; 1gm/10ml susp	Bisacodyl (Dulcolax) 5mg tabs and 10mg supps	Acetaminophen (Tylenol): 325mg, 500mg tabs; 650mg supps;160mg/5ml susp	Cyclobenzaprine (Flexeril) 10mg tabs	Fluticasone (Flonase) spray
Maalox-plus extra strength susp	Docusate calcium (Surfak) 240mg caps	Aspirin 81mg, 325mg tabs	Methocarbamol (Robaxin) 500mg tabs	Mometasone (Nasonex) nasal spray
Omeprazole (prilosec) 20mg	Glycerin adult	Aspirin EC (Ecotrin) 325mg tabs	Tizanidine (Zanaflex) 2mg, 4mg tabs	Oxymetazoline (Afrin) 15ml spray (no fetal/neonatal effects seen in 3 rd trimester)
Nexium 20mg, 50mg tab	Milk of magnesia susp	Ibuprofen (Motrin) 400mg, 600mg, 800mg tabs Pregnancy Cat D > 30wk gestation	Otic Agents	Sodium chloride nasal spray
Rantidine (Zantac) 150mg tabs; 15mg/ml syrp	Methylcellulose	Indomethacin (Indocin) SR 75mg,	Aluminum acetate/acetic acid (Domeboro) 2% soln	Asthma Agents
Anxiolytic Agents	Vaginal Agents	Meloxicam (Mobic) 7.5, 15mg tab Pregnancy Cat D > 30wk gestation	Auralgan soln	Short acting beta agonist (SABA)
Hydroxyzine (Atarax) 10mg tabs & (Vistaril) 25mg caps Contraindicated in early pregnancy	Clotrimazole (Mycelex-7) vaginal cream	Naproxen (Naprosyn) 250mg, 375mg, 500mg tabs	Carbamide peroxide (Debrox)	Ventolin (albuterol)
Misc. Supplies	Miconazole 2%(Monistat) vaginal cream	Oxaprozin (Daypro) 600mg tab	Cortisporin susp&soln	Xopinex (levalbuterol)
Alcohol pads	Clindamycin 2% vaginal cream	Piroxicam (Feldene) 20mg caps	Urinary Tract/Prostate Agents	Inhaled corticosteroids (ICS)
Glucagon Emergency kit	Metronidazole (Metrogel) 0.75% vaginal gel	Ketorolac (Toradol) 30mg inj	Phenazopyridine (Pyridium) 200mg tabs	Fluticasone propionate (Flovent) MDI , Diskus
Glucometer: Precision Xtra	Clindamycin 2% vaginal cream		Nitrofurantoin 25mg, 50mg caps, 100mg (Macrobid) caps (Pregnancy: contraindicated at term)	Mometasone (Asmanex) twisthaler
	Metronidazole (Metrogel) 0.75% vaginal gel			

* Can refill if stable on medications, no new prescription.

INDEPENDENT DUTY CORPSMAN FORMULARY

Anticoagulants/Blood Modifiers	Antihistamine/Decongestants	Irrigant/Lubricants/Tears	Contraceptives
Aspirin, 81mg, 325mg	Chlorpheniramine 4mg tabs	Naphazoline and pheniramine (Naphcon-A) soln	Apri
Misc. Supplies	Diphenhydramine (Benadryl) 25mg, 50mg caps	petrolatum (Lacri-Lube) ophth ointment	Aviane/Sronyx/Lessina/L utera
Alcohol pads	Hydroxyzine HCl (Atarax) 10mg, 25mg tabs	polyvinyl alcohol (Artificial Tears)	Cyclessa
Glucagon Emergency kit	Loratidine (Claritin) 10mg tab	patanol drops	Demulen (Zovia) 1/35 - 28 day pack
Glucometer: Precision Xtra	Cetirizine (Zyrtec) 10 mg	Refresh Tears, Plus, Celluvis	Lo-Estrin Fe 1.5/30 - 28 day pack
Glucometer strips: Precision Xtra	Fexofenadine (Allegra) 180 mg	Ophthalmic Antibiotics	Lo-Ovral 28 day packs
Lancets	Meclizine (Antivert) 25mg tabs	Erythromycin ophth ointment	Ortho-Novum 7/7/7
Syringes – 30, 31 gauge; 0.3ml, 0.5ml, 1ml	Pseudoephedrine (Sudafed): 30mg tabs(avoid in 1st term)	Gentamicin 0.3% ophth soln, ointment	norethindrone (Micronor) and NorQD 0.35mg tab
Vitamins and Minerals	Antiemetic and Antivertigo Agents	Neosporin ophth soln	Norinyl and Ortho-Novum 1/35 - 28 day
Calcium carbonate 500mg tabs	Meclizine (Antivert) 25mg tabs	Sulfacetamide 10% ophth ointment and soln	Ortho-Cyclen tabs
Calcium carbonate (Caltrate D 600mg plus 400 IU Vitamin D)	Metoclopramide (Reglan) 10mg tabs	Nicotine Deterrents	Medroxyprogesterone (Depo-Provera) inj
Ferrous sulfate 325mg tabs	Zofran 4mg, 8mg tabs and ODT	Nicotine patch 7mg, 14mg, 21mg	Ortho Tri-Cyclen
Prenatal vitamins (restricted to females younger than 45 years of age for pregnancy)	Prochlorperazine 5mg, 10mg tabs, 25mg supp Avoid in 3rd trimester do to possible extrapyramidal symptoms and withdrawal)	Nicotine gum 2mg	Tri-Levlen, Triphasil - 28 day tabs
Vitamin B-1 (Thiamine) 50mg tabs	Promethazine (Phenergan) 25mg tabs; 25mg suppositories; 25mg	Wellbutrin SR (<u>Zyban</u> ONLY) 150mg	Monoessa
Vitamin B-6 (Pyridoxine) 50mg tabs	Oral and Dental Agents	Acne Products (Topical Agents)	Ortho-Evra transdermal patch
Topical Anesthetics and Analgesics	Cepacol lozenges	Benzoyl peroxide: various products, view formulary	Nuva-Ring vaginal ring
Lidocaine 4% cream; 2% jelly; 2% viscous soln	Chloraseptic spray	clindamycin (Cleocin) 1% top soln	Yaz
		erythromycin topical gel	Yasmin
		tretinoin (Retin-A) cream: 0.025%, 0.05% gel: 0.025%	Levonorgestrel (Plan B) 0.75mg
			Ulipristal acetate

* Can refill if stable on medications, no new prescription.

INDEPENDENT DUTY CORPSMAN FORMULARY

Emollients	Miscellaneous Topicals	<u>Antihypertensives/Cardiac Drugs</u>	Alpha Blockers*
Eucerin cream and lotion	aluminum acetate (Domeboro) packets	Beta Blockers*	Doxazosin (Cardura) 2mg, 4mg and 8mg tabs
Lac-Hydrin Cream	aluminum chloride (Drysol) soln	Atenolol (Tenormin) 25mg, 50mg, 100mg tabs Pregnancy Cat D	Prazosin (Minipress) 1mg, 2mg and 5mg caps
Lanolin hydrous oint	Calamine lotion	Metoprolol (Lopressor) 25mg, 50mg, 100mg tabs	Terazosin (Hytrin) 1 mg, 2mg, 5mg and 10mg caps
urea (Carmol-10) 10% lotion	Podofilox (Condylox) 0.5% topical soln and gel	Metoprolol XL (Toprol XL) 25mg, 50mg, 100mg tabs	Alfuzosin (Uroxatral) 10mg tab
urea (Carmol-40)* 40% gel	salicylic acid gel 17% (Compound- W)	Propranolol (Inderal) 10mg, 20mg, 40mg and 80mg tabs	Tamsulosin (Flomax) 0.4mg cap
Topical Antibiotics	Sarna lotion	ACE Inhibitors/ARBs*	Miscellaneous Antihypertensives*
Bacitracin ointment	silver sulfadiazine (Silvadene) cream	Lisinopril (Zestril) 2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg tabs Pregnancy Cat D	Clonidine (Catapres) 0.1mg, 0.2mg tabs
Mupirocin (Bactroban) ointment	zinc oxide ointment	Micardis 20, 40, 80 mg tabs Pregnancy Cat D	Clonidine (Catapres TTS) 0.1 mg, 0.2mg and 0.3mg patches
Triple antibiotic ointment	Topical Steroids	Losartan 25, 50, 100mg tabs Pregnancy Cat D	Hydralazine (Apresoline) 25mg tabs
Anorectal Agents	hydrocortisone val* (Westcort) 0.2% cream	May continue these drugs in combination with HCTZ)	Methyldopa (Aldomet) 250mg and 500mg tabs
Anusol plain and with HC suppositories	hydrocortisone 1 % cream and ointment	Calcium Channel Blocker*	Antidepressants *
Hydrocortisone 2.5% cream and ointment	hydrocortisone 2.5%* cream	Amlodipine 2.5mg, 5mg, 10mg tabs	Amitriptyline (Elavil) 10mg & 25mg tabs
Proctofoam *HC aerosol foam	triamcinolone 0.1% cream and ointment	Diltiazem extended-release (Tiazac) 120mg; 180mg, 240mg, 300mg; 360mg caps	Bupropion (Wellbutrin) XL 150mg, 300 mg
	Topical Antifungals	Nifedipine (Adalat CC) 30mg, 60mg and 90mg ER tabs	Fluoxetine (Prozac) 10mg, 20mg caps
	clotrimazole (Mycellex) 1% crm & soln	Verapamil 80mg, 120 mg	Nortriptyline (Pamelor) 10mg and 25mg caps
	Ketoconazole* (Nizoral) 2% crm & shampoo	Verapamil extended-release (Calan SR) 180mg, 240mg SR	Paroxetine (Paxil) 20mg, 30mg, 40mg tabs Pregnancy Cat D
	miconazole 2% cream	Neurological Agents*	Sertraline (Zoloft) 50mg, 100mg tabs
		Gabapentin (Neurontin)	Trazodone (Desyrel) 50mg tabs
		Electrolyte Replacement*	Citalopram (Celexa) 20mg and 40mg
		Potassium chloride (Klor Con): 20meq SR tabs; 20meq and 15ml soln	Venlafaxine (Effexor) XR 37.5mg; 75mg; 150mg tabs
		potassium citrate (Urocit-k) 5meq, 10meq tab	

* Can refill if stable on medications, no new prescription.

INDEPENDENT DUTY CORPSMAN FORMULARY

Lipid Lowering Agents*	Thyroid and Antithyroid Agents*	<u>Anticonvulsants</u>	
Colestipol (Colestid) 1gm tablets	Levothyroxine (Synthroid): all tabs	CANNOT PRESCRIBE	
Fenofibrate 48, 54, 145, and 160 tabs		<u>Antiparkinson's Agents</u>	
Gemfibrozil (Lopid) 600mg tabs		CANNOT PRESCRIBE	
Niacin 500mg tabs, (sustained release) 500mg, 750mg, 1000mg SR caps		<u>Antipsychotics</u>	
Atrovastatin (Lipitor) 10mg, 20mg, 40mg, 80mg Pregnancy Cat X		CANNOT PRESCRIBE	
Ezetimibe (Zetia) 10 mg		<u>Antiarrhythmics:</u>	
Pravastatin (Pravachol) 10mg, 20mg, 40mg tabs Pregnancy Cat X		CANNOT PRESCRIBE	
Simvastatin (Zocor) tabs 10mg, 20mg, 40mg Pregnancy Cat X		<u>Narcotic Analgesics</u>	
Simvastatin/Ezetimibe (Vyotrin) Pregnancy		CANNOT PRESCRIBE	
Antidiabetic Agents*		<u>Oral Glaucoma Agents</u>	
Glyburide (Glynase PresTab) 6mg		CANNOT PRESCRIBE	
Glyburide (Micronase) 2.5mg, 5mg tabs		<u>Antineoplastics</u>	
Glipizide (Glucotrol) 5mg and 10mg tabs		CANNOT PRESCRIBE	
Insulin (Novolin) regular, NPH and 70/30			
Metformin (Glucophage) 500mg, 850mg, 1000mg tabs			
Pioglitazone (Actos) 15mg, 30mg tabs			

* Can refill if stable on medications, no new prescription.